
Transformative 
Sanitation 
Technology 
Portfolio

July 2024

First Edition



Disclaimer
Transformative Sanitation  
Technology Portfolio
 
 
 
PREPARED FOR

Asian Institute of Technology (AIT) – Global Water and Sanitation Center
58 Moo 9, Km. 42, Paholyothin Highway, Klong Luang, Pathumthani 12120
Thailand 

PREPARED BY

UPM Umwelt-Projekt-Management GmbH
Lamontstrasse 11, Munich 81679
Germany

With funding from the Bill & Melinda Gates Foundation.

First Edition — July 2024

This publication is based on information provided and verified by the respective owners 
(suppliers) as of July 2024. All information included in this Portfolio is subject to change 
without prior notice. For any inquiries, please contact the relevant suppliers directly.
[...]
Includes Anaerobic Settling Tank Anaerobic Settling Tank
Total Volume 4.5 m3

MEASURES (W:L:H)

Pre-Treatment ... : ... : ... m
Frontend + Backend 2.4 : 6 : 2.6 m 2.3 : 8.3 : 2.9 m
Backend

OPERATIONAL  
MODES

Closed Water Loop System Yes
Energy Recovery No
Nutrient Recovery No
Irrigation Water Recovery No

OPERATIONAL  
LIMITATIONS

Ambient Temperature 5 to 50ºC
Peak Time Usage 3 hours
Downtime ≤ 48 hours
Max. Organic Load (COD) ... ...
Max. Organic Load (BOD) ... ...

CONTROL
System Control Automated from start-up to running.
Remote Monitoring Yes

POWER

Connection 380 V, 25 A, Three-Phase.
Solar Supply Optional
Outage System will pause and resume based on 

parameters when power returns. 
Or switch to solar power if applicable.

POWER  
CONSUMPTION

Normal Operation ~ 16.5 kWh/d ~ 8.5 kWh/d
If Additional Heating  
is Required ≤ 0ºC ~ 22.5 kWh/d ~ 16.5 kWh/d

TREATMENT  
PERFORMANCE

BOD Removal ~ 97%
COD Removal ~ 91%
TSS Removal ~ 99%

TN Removal ~ 74%
TP Removal ~ 83%
E.Coli Removal ~ 99.99%

RT Models Overview 1/4

(1) Treats handwashing water. (2) Assuming 20L/user/day. (3) Assuming 5L/user/day.

REINVENTED TOILET    ›    CLEAR RECYCLING TOILETS    ›    SUZHOU CLEAR ENVIRONMENTAL TECHNOLOGY CO., LTD.



RT Models Overview 2/4

 
Clear  
TT-1

 
Clear  
TT-5B

INSTALLATION & 
COMMISSIONING

Duration ~ 3 to 24 days.
Structure Below ground: pre-treatment units. 

Above ground: backend unit.
Site Preparation Site clearance and construction of concrete 

foundation, bearing requirements:
≥ 15 KN/m2. ≥ 20 KN/m2.

Excavation and installation of anaerobic  
settling tanks.

Scalable Yes, they are modular and pre-fabricated  
units which can be installed in parallel.

Movable Yes, except for Anaerobic Settling Tank.
Transportation / Placement Truck and crane are required.
Start Up Time ~ 2 weeks at ~ 20°C

~ 4 weeks at ~ 10°C.
Start Up Requirements ~ 12 m3 ~ 16 m3

of non-potable water needs to be  
loaded into the treatment system.

OPERATION &  
MAINTENANCE

Daily Trained Caretaker: Inspection, ~ 15 minutes.
Trained Technician: Remote monitoring, ~ 5 minutes.

Monthly Trained Technician: Onsite inspection and 
additives refiling, ~ 2 hours. 

8 Months Interval Trained Technician: 6-hour shutdown for 
cleaning of the membrane reactor, ~ 6 hours.

18 Months Interval Trained Technician: 48-hour shutdown for 
desludging the treatment unit, by pumping 
sludge into an anaerobic settler, ~ 6 hours.

28-48 Months Interval Trained Technician: 6-hour shutdown for 
replacing of the membrane, ~ 6 hours.

≥ 48 Months Interval Contractor: Desludging of the Anaerobic Settling Tank.
Recommended Parts on Site Membrane reactor sleeves 0.1 μm.

Pumps.
Solar inverter (if applicable).

Consumables ~ 2,5 L/year
of hypochlorite (i.e. bleach), for membrane cleaning.

~ 3 kg/year
of sodium hydroxide (i.e. caustic soda) for membrane cleaning.

~ 2 m3

of replenish water (non-potable) every  
8 month interval, after desludging the system.

~ 7 m3 ~ 9 m3

of replenish water (non-potable) every  
18 month interval, after desludging the system

Additives ~ 2 kg/month 
of glucose (i.e. sugar), for aerobic treatment.

~ 2 kg/month
of poly-aluminum chloride (PAC), as  

a flocculant and for phosphor removal.

REINVENTED TOILET    ›    CLEAR RECYCLING TOILETS    ›    SUZHOU CLEAR ENVIRONMENTAL TECHNOLOGY CO., LTD.



 
Clear  
TT-3

 
Clear  
TT-6

OVERVIEW

Components  Frontend + Backend Backend Only
Treatment Capacity 0.3 m3/d 6 m3/d
Input Blackwater (1)

Nº of Users
Community (2) 15 300

Public (3) 60 1,200

Footprint Area 6 m2 60 m2

ISO 30500
Effluent Conformity ...
Certification ...

FRONTEND

Nº of Toilets 2
Nº of Urinals 0
Water Input Water for flushing is recovered 

by the treatment process.

PRE-TREATMENT
Includes Anaerobic Settling Tank Anaerobic Settling Tank
Total Volume 0.9 m3 18 m3

MEASURES (W:L:H)

Pre-Treatment ... : ... : ... m 2 : 6 : 2 m
Frontend + Backend 2.4 : 2.5 : 2.6 m
Backend 5.2 : 5.8 : 2.3 m

OPERATIONAL  
MODES

Closed Water Loop System Yes
Energy Recovery No
Nutrient Recovery No
Irrigation Water Recovery No

OPERATIONAL  
LIMITATIONS

Ambient Temperature 5 to 50ºC
Peak Time Usage 3 hours
Downtime  ≤ 48 hours
Max. Organic Load (COD) ... ...
Max. Organic Load (BOD) ... ...

CONTROL
System Control Automated from start-up to running.
Remote Monitoring Yes

POWER

Connection 220 V, 5 A, Single-Phase. 380 V, 25 A, Three-Phase.
Solar Supply Optional
Outage System will pause and resume based on 

parameters when power returns.
Or switch to solar if applicable.

POWER  
CONSUMPTION

Normal Operation ~ 6.2 kWh/d ~ 64 kWh/d
If Additional Heating  
is Required ≤ 0ºC ~ 16.5 kWh/d ~ 80 kWh/d

TREATMENT  
PERFORMANCE

BOD Removal ~ 97%
COD Removal ~ 91%
TSS Removal ~ 99%

TN Removal ~ 74%
TP Removal ~ 83%
E.Coli Removal ~ 99.99%

RT Models Overview 3/4

(1) Treats handwashing water. (2) Assuming 20L/user/day. (3) Assuming 5L/user/day.

REINVENTED TOILET    ›    CLEAR RECYCLING TOILETS    ›    SUZHOU CLEAR ENVIRONMENTAL TECHNOLOGY CO., LTD.



RT Models Overview 4/4

 
Clear  
TT-3

 
Clear  
TT-6

INSTALLATION & 
COMMISSIONING

Duration ~ 3 to 24 days
Structure Below ground: pre-treatment units. 

Above ground: backend unit.
Site Preparation Site clearance and construction of concrete 

foundation, bearing requirements:
≥ 10 KN/m2. ≥ 16 KN/m2.

Excavation and installation of anaerobic  
settling tanks.

Scalable Yes, they are modular and pre-fabricated  
units which can be installed in parallel.

Movable Yes, except for Anaerobic Settling Tanks.
Transportation / Placement Truck and crane are required.
Start Up Time ~ 2 weeks at ~ 20°C

~ 4 weeks at ~ 10°C.
Start Up Requirements ~ 4 m3 ~ 26 m3

of non-potable water needs to be  
loaded into the treatment system.

OPERATION &  
MAINTENANCE

Daily Trained Caretaker: Inspection, ~ 15 minutes.
Trained Technician: Remote monitoring, ~ 5 minutes.

Monthly Trained Technician: Onsite inspection and 
additives refiling, ~ 2 hours. 

8 Months Interval Trained Technician: 6-hour shutdown for 
cleaning of the membrane reactor, ~ 6 hours.

18 Months Interval Trained Technician: 48-hour shutdown for 
desludging the treatment unit, by pumping 
sludge into an anaerobic settler, ~ 6 hours.

28-48 Months Interval Trained Technician: 6-hour shutdown for 
replacing of the membrane, ~ 6 hours.

≥ 48 Months Interval Contractor: Desludging of the Anaerobic Settling Tank.
Recommended Parts on Site Membrane reactor sleeves 0.1 μm.

Pumps.
Solar inverter (if applicable).

Consumables ~ 1 L/year ~ 4 L/year
of hypochlorite (i.e. bleach), for membrane cleaning.

~ 1.5 kg/year ~ 5 kg/year
of sodium hydroxide (i.e. caustic soda) for membrane cleaning.

~ 1 m3 ~ 3.5 m3

of replenish water (non-potable) every  
8 month interval, after desludging the system.

~ 2 m3 ~ 15 m3

of replenish water (non-potable) every  
18 month interval, after desludging the system.

Additives ~ 0.5 kg/month ~ 3.5 kg/month 
of glucose (i.e. sugar), for aerobic treatment.

~ 0.5 kg/month ~ 3.5 kg/month
of poly-aluminum chloride (PAC), as  

a flocculant and for phosphor removal.

REINVENTED TOILET    ›    CLEAR RECYCLING TOILETS    ›    SUZHOU CLEAR ENVIRONMENTAL TECHNOLOGY CO., LTD.



 Process

Eco-san’s wastewater treatment  
reclaims pathogen-free water for flushing.  
The modular and pre-fabricated system 
integrates with water-borne toilets, empha-
sizing off-grid compatibility and eliminating 
water consumption during flushing.

Eco-san Solution

 Key Features

 Scale / Users

SUITABLE FOR
	✓ Household Scale
	✓ Community Scale
	✓ Public Scale
	✓ Wipers & Washers
	✓ Low Flush ≤ 3 L Optional
	✓ High Flush > 3 L
	✓ Retrofitting Optional

 Environmental Context

SUITABLE FOR
	✓ Water Scarce Areas 
	✓ Rocky Ground Optional
	✓ Flood Prone Areas Optional
	✓ High Groundwater Tables

 
AMBIENT TEMPERATURE RANGE
-5 to 40ºC

 Statistics 
 
16 active Projects already 
use Eco-san Solution serving 
3,200 Beneficiaries in  
2 Countries, and counting.*
*Based on self-reported data provided by 
the relevant supplier(s) as of June 2024.

SAFE CLOSE LOOP  
WATER SYSTEM

IRRIGATION WATER 
RECOVERY 

 

SCALABLE
 

MOVABLE
 

REINVENTED TOILET

1	 Reduction of organic pollutants via 
anaerobic digestion, as well mitigation 
of flow rate and load variations.

2	 Further reduction of organic 
pollutants and nutrients, especially 
nitrogen, via anoxic (environment 
devoid of oxygen) and facultative 
(environment with varying oxygen 
levels) treatments.

3	 Removal of remaining organic 
pollutant, suspended solids & 
pathogens via membrane filtration and 
aerobic digestion.

4	 Elimination of remaining pathogens 
via electrochemical chlorination.

5	 Removal of remaining organic 
pollutants via adsorption by granular 
activated carbon.

6	 Storage of treated water 
avaliable for the next flush.Step is part  

of the solution.
Step is required and  
available as an option.



 Yixing Eco-Sanitary 
Manufacture Co. Ltd. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
WEBSITE
eco-san.cn
EMAIL
zhouxiaokang@hotmail.com
PHONE
+(86) 510 871 95188
REPRESENTATIVE
Mr. Xiaokang Zhou

Commercial Offering

 Expected Effluent Quality	
This RT 
Solution

ISO 30500 Standards
   RUU*              UUU**

pH  6 – 9 6 – 9
BOD ≤ 10 mg/L
COD ≤ 50 mg/L ≤ 150 mg/L ≤ 50 mg/L
TSS ≤ 10 mg/L ≤ 30 mg/L ≤ 10 mg/L
TN ≤ 23 mg/L
TP ≤ 3.5 mg/L
E.Coli ≤ 1 CFU/L ≤ 100 CFU/L
MS2 Coliphage (Virus) 0 PFU/L ≤ 10 PFU/L
Helminths 0 Eggs/L ≤ 1 Egg/L
Protozoa  0 CFU/L ≤ 1 CFU/L

 Expected Removal Rates	
This RT 
Solution

ISO 30500 Standards
Minimum Load Reduction

BOD ≥ 95%
COD ≥ 95%
TSS ≥ 95%
TN ≥ 70% ≥ 70% Reduction
TP ≥ 70% ≥ 80% Reduction
E.Coli ≥ 99.99%

*RUU: Restricted Urban Uses;  **UUU: Unrestricted Urban Uses

b-HRT (UV) 

Backend Only
Septic Effluent
0.1 m3/d

b-HRT (ECR) 

Backend Only
Septic Effluent
0.1 m3/d

b-CRT B 

Backend Only
Blackwater
1 m3/d

b-CRT 40 

Frontend + 
Backend
Blackwater
1 m3/d

b-CRT 2x20 

Frontend + 
Backend 
Blackwater
1 m3/d

b-CRT 20i 

Frontend + 
Backend
Blackwater
1 m3/d

 Application 
 
 
 

 

	􀆅 Multiple Households 
Groups of houses  
or other buildings. 
 
 
 
 
 
 
 

	􀆅 Public Toilets  
At recreational or 
religious sites, and 
transportation hubs. 
 
 
 
 

 
 
 

	􀆅 Community Toilets  
Refugee camps, 
slums or informal 
settlements. 
 
 
 
 

	􀆅 Public and  
private facilities 
Educational, 
healthcare, and 
institutional facilities. 
 
 
 
 
 
 
 

	􀆅 Multi-story Buildings 
Multipurpose facilities.

Scope



 Global Presence

HEADQUARTERS
Yixing City, Jiangsu Province, China

PRODUCTION COUNTRY
China

DISTRIBUTION NETWORK
China
MARKET
Canada, China, Bahrain, India, 
South Africa, USA.

Yixing Eco-Sanitary 
Manufacture Co., Ltd.

Eco-San is an R&D and 
manufacturing enterprise dedicated 
to providing eco-friendly, secure, 
and reliable ecological toilets and 
wastewater treatment solutions.

 Awards & Certifications

TODAY 	 Ongoing ISO 30500 	
	 certification.
2017 	 Awarded “Advanced 	
	 Enterprise of International 	
	 Technology Transfer”
2016 	 First price “The National 	
	 Toilet Technology 		
	 Innovation Contest”

 Company Profile

ESTABLISHED IN
2016
COMPANY SIZE
30 employees
WEBSITE
eco-san.cn
EMAIL
zhouxiaokang@hotmail.com
PHONE
+(86) 510 871 95188
REPRESENTATIVE
Mr. Xiaokang Zhou

REINVENTED TOILET    ›    ECO-SAN SOLUTION



 Models

 Solution

 
Eco-san Solution
PATENT OWNER

 Production

PRODUCTION CAPACITY
10 units/month (b-CRT) 
100 units/month (b-HRT)
LEAD TIME
30 days
PROJECT DELIVERY METHOD
1.	 Built and transfer.
2.	 Selling units.
3.	 Licensing.
4.	Support local production  

for international customers.
CUSTOMER SERVICES
1.	 Operator training.
2.	 Hotline (Worldwide).
3.	 Global after-sales maintenance  

management platform.

 Yixing Eco-Sanitary Manufacture Co., Ltd. has successfully 
implemented 16 Projects, serving 3,200 Beneficiaries in  
2 Countries, and counting.*

*Based on self-reported data provided by the supplier as of June 2024.

RT Commercial Offering

 VCard

b-HRT (UV) 

Backend Only
Septic Effluent
0.1 m3/d

b-HRT (ECR) 

Backend Only
Septic Effluent
0.1 m3/d

b-CRT B 

Backend Only
Blackwater
1 m3/d

b-CRT 40 

Frontend + 
Backend
Blackwater
1 m3/d

b-CRT 2x20 

Frontend + 
Backend 
Blackwater
1 m3/d

b-CRT 20i 

Frontend + 
Backend
Blackwater
1 m3/d



 Commercial

SUPPLIER
Yixing Eco-Sanitary  
Manufacture Co., Ltd.  

PRODUCT LIFE
Up to 10 years. 

b-CRT 20i

 Water Scarce Areas
 Water

Up to 1 m3/d
SAVING POTENTIAL

 Power
≤ 15 kWh/day 
CONSUMPTION

 ISO 30500 Certification 
IN PROGRESS

REINVENTED TOILET    ›    ECO-SAN SOLUTION    ›    YIXING ECO-SANITARY MANUFACTURE CO., LTD.

 Solar Power Supply

 Configuration

SOLUTION 
Eco-san Solution
COMPONENTS
Frontend & Backend
INPUT
Blackwater
CAPACITY
1 m3/d
Nº OF USERS: 
COMMUNITY	 PUBLIC
50		  200
FRONTEND:  
TOILETS
2
WATER INPUT

	✓ The treatment process recovers 
water for flushing.
	✓ The water for handwashing can 
be supplied by water connection, 
groundwater, or water trucks.

 
URINALS
2	

 
BASINS
2

  Pre-Treatment
1 Septic Tank (3 Chambers) 
INCLUDED

 Scale / Users 

SUITABLE FOR
	✓ Community
	✓ Public
	✓ Wipers

	✓ Washers
	✓ Low Flush ≤ 3 L
	✓ High Flush > 3 L

 Installation
FOOTPRINT AREA 
15 m2 

 Rocky Ground   Flood Prone Area   High Groundwater Tables  
STRUCTURE
•	 Below ground: pre-treatment units.
•	 Above ground: backend unit.

DURATION 
14 days

INITIAL WATER  
(NON-POTABLE) LOAD 
15 m3

PROJECT DELIVERY METHOD
1.	 Built and transfer.
2.	 Selling units.
3.	 Licensing.
4.	Support local production  

for international customers. 

CUSTOMER SERVICES
1.	 Operator training.
2.	 Hotline (Worldwide).
3.	 Global after-sales maintenance 

management platform.

WARRANTY
1 year: All parts.

  
O&M

Contractor
Technician
Caretaker
FREQUENCY D M 4M ≥ 6M 6-12M 12M ≥ 36M 5Y

● Desludging

● Desludging (O
ption 1)

● Desludging (O
ption 2)

● Replace Parts

● Replace Parts

● Replace Parts

● System Inspection

  Frontend

  Tank
● Inspect & Clean

● Inspect & Clean

 Water Scarce Areas

V–CARD SUPPLIER



 Installation
FOOTPRINT AREA 
30 m2 

b-CRT 2x20

 Power Water

 Rocky Ground   Flood Prone Area   High Groundwater Tables  

 Water Scarce Areas

Up to 1 m3/d
SAVING POTENTIAL

≤ 16 kWh/day 
CONSUMPTION

STRUCTURE
•	 Below ground: pre-treatment units.
•	 Above ground: backend unit.

 ISO 30500 Certification 
IN PROGRESS

DURATION 
14 days  
with/out site  
preparation.

REINVENTED TOILET    ›    ECO-SAN SOLUTION    ›    YIXING ECO-SANITARY MANUFACTURE CO., LTD.

  Pre-Treatment

 Scale / Users 

SUITABLE FOR

 Solar Power Supply

 Configuration

SOLUTION 
Eco-san Solution
COMPONENTS
Frontend & Backend
INPUT
Blackwater
CAPACITY
1 m3/d
Nº OF USERS: 
COMMUNITY	 PUBLIC
50		  200
FRONTEND:  
TOILETS
5
WATER INPUT

	✓ The treatment process recovers 
water for flushing.
	✓ The water for handwashing can 
be supplied by water connection, 
groundwater, or water trucks.

 
URINALS
2

 
BASINS
6

 Commercial

SUPPLIER
Yixing Eco-Sanitary  
Manufacture Co., Ltd. 

 

 

  
O&M

PROJECT DELIVERY METHOD
1.	 Built and transfer.
2.	 Selling units.
3.	 Licensing.
4.	Support local production  

for international customers. 

CUSTOMER SERVICES
1.	 Operator training.
2.	 Hotline (Worldwide).
3.	 Global after-sales maintenance 

management platform.

WARRANTY
1 year: All parts.

PRODUCT LIFE
Up to 10 years

1 Septic Tank (3 Chambers) 
INCLUDED

	✓ Community
	✓ Public
	✓ Wipers

	✓ Washers
	✓ Low Flush ≤ 3 L
	✓ High Flush > 3 L

Contractor
Technician
Caretaker
FREQUENCY D M 4M ≥ 6M 6-12M 12M ≥ 36M 5Y

● Desludging

● Desludging (O
ption 1)

● Desludging (O
ption 2)

● Replace Parts

● Replace Parts

● Replace Parts

● System Inspection

  Frontend

  Tank
● Inspect & Clean

● Inspect & Clean

INITIAL WATER  
(NON-POTABLE) LOAD 
15 m3

V–CARD SUPPLIER



 Installation
FOOTPRINT AREA 
30 m2 

b-CRT 40

 Power Water

 Rocky Ground   Flood Prone Area   High Groundwater Tables  

 Water Scarce Areas

Up to 1 m3/d
SAVING POTENTIAL

≤ 16 kWh/day 
CONSUMPTION

STRUCTURE
[...]
Scalable Yes, they are modular and pre-fabricated units 
which can be installed in parallel.

Movable Yes, except for the septic tank when installed 
underground.

Transportation / Placement Truck and crane are required.
Start Up Time 14 days
Start Up Requirements 15 m3 of non-potable water needs to  

be loaded into the treatment system.
3 kg of salt needs to be added to the system,  

to reach a chloride ion concentration of 10mmol/L.

OPERATION &  
MAINTENANCE

Daily Trained Caretaker: Inspection and cleaning of the toilet 
facilities (front-end), ~ 1 hour.

Monthly Trained Caretaker: Inspection and removal of sundries in the toilet 
collection tank, including items such as toilet paper and sanitary 

napkins that cannot be dissolved, ~ 30 minutes.
4-Months Interval Trained Technician: Inspection of the system’s operation, 

including pipelines, fans, pump valves, and control cabinets,  
30 to 60 minutes.

≥ 6-Months Interval Trained Technician: Replacement of the UV lamps,  
~ 30 minutes

6 to 12-Months Interval Option 1 – with sludge sterilization unit by Trained Technician: 
Desludging of the main treatment unit by sludge pump into sludge 

sterilization unit (optional add-on), ~30 minutes. 
Option 2 – without sludge sterilization unit by Trained Caretaker: 
Desludging of the main treatment into via gravity discharge into 

septic tank, ~30 minutes.
12-Months Interval Trained Technician: Replacing the activated carbon media, 

~120 minutes.
≥ 36-Months intervals Contractor: Desludging of the septic tank.
≥ 5-years intervals Trained Technician: Replacement of electrodes, ~120 minutes.
Recommended Parts on Site Level gauge.
Consumables 50 kg/year of activated carbon.

2 x UV lamps/year.
Electrodes

REINVENTED TOILET    ›    ECO-SAN SOLUTION    ›    YIXING ECO-SANITARY MANUFACTURE CO., LTD.



b-CRT  
40

 
b-CRT  

B

OVERVIEW

Components  Frontend + Backend Backend Only
Treatment Capacity 1 m3/d
Input Blackwater (1)

Nº of Users
Community (2) 50

Public (3) 200

Footprint Area 30 m2 15 m2

ISO 30500
Effluent Conformity Yes
Certification In Progress

FRONTEND

Nº of Toilets 3 n/a
Nº of Urinals 3 n/a
Nº of Handwash Basins 3 n/a
Water Input The treatment process recovers 

water for flushing. Handwashing 
water can be supplied by water 

connection, groundwater,  
or water trucks.

n/a

PRE-TREATMENT
Includes 1 Septic Tank (3 Chambers)
Total Volume 2.4 m3

MEASURES 
(W:L:H)

Pre-Treatment 1.1 : 1.9 : 1.2 m
Backend n/a 2.4 : 6.1 : 2.9 m
Frontend + Backend 2.4 : 12.2 : 2.9 m n/a

OPERATIONAL  
MODES

Closed Water Loop System Yes Optional
Energy Recovery No
Nutrient Recovery No
Irrigation Water Recovery Optional

OPERATIONAL  
LIMITATIONS

Ambient Temperature -5 to 40ºC
Peak Time Usage 4 hours
Downtime ≤ 60 days
Max. Organic Load (COD) ≤ 0.3 kgBOD/d
Max. Organic Load (BOD) ≤ 1.2 kgCOD/d

CONTROL
System Control Automated from start-up to running.
Remote Monitoring Yes

POWER

Connection 220 V ±10% / 50~60 Hz
Solar Supply Optional
Outage System will pause and resume based on parameters  

when power returns. 
Or switch to solar power if applicable.

POWER  
CONSUMPTION

Normal Operation ≤ 16 kWh/d ≤ 14 kWh/d
Non-Usage Mode ~ 1.5 kWh/d

TREATMENT  
PERFORMANCE

BOD Removal ≥ 95%
COD Removal ≥ 95%
TSS Removal ≥ 95%
TN Removal ≥ 70%
TP Removal ≥ 70%
E.Coli Removal ≥ 99.99%

RT Models Overview 3/6

(1) Treats handwashing water. (2) Assuming 20L/user/day. (3) Assuming 5L/user/day.

REINVENTED TOILET    ›    ECO-SAN SOLUTION    ›    YIXING ECO-SANITARY MANUFACTURE CO., LTD.



RT Models Overview 4/6
REINVENTED TOILET    ›    ECO-SAN SOLUTION    ›    YIXING ECO-SANITARY MANUFACTURE CO., LTD.

b-CRT  
40

 
b-CRT  

B

INSTALLATION & 
COMMISSIONING

Duration 14 days.
Structure Below ground: pre-treatment units. 

Above ground: backend unit.
Site Preparation Site clearance and construction of concrete foundation.

Excavation and installation of anaerobic settling tanks.
If applicable, connecting to electricity and water supply.

Scalable Yes, they are modular and pre-fabricated units 
which can be installed in parallel.

Movable Yes, except for the septic tank when installed 
underground.

Transportation / Placement Truck and crane are required.
Start Up Time 14 days
Start Up Requirements 15 m3 of non-potable water needs to  

be loaded into the treatment system.
3 kg of salt needs to be added to the system,  

to reach a chloride ion concentration of 10mmol/L.

OPERATION &  
MAINTENANCE

Daily Trained Caretaker: Inspection and cleaning of the toilet 
facilities (front-end), ~ 1 hour.

Monthly Trained Caretaker: Inspection and removal of sundries in the toilet 
collection tank, including items such as toilet paper and sanitary 

napkins that cannot be dissolved, ~ 30 minutes.
4-Months Interval Trained Technician: Inspection of the system’s operation, 

including pipelines, fans, pump valves, and control cabinets,  
30 to 60 minutes.

≥ 6-Months Interval Trained Technician: Replacement of the UV lamps,  
~ 30 minutes

6 to 12-Months Interval Option 1 – with sludge sterilization unit by Trained Technician: 
Desludging of the main treatment unit by sludge pump into sludge 

sterilization unit (optional add-on), ~30 minutes. 
Option 2 – without sludge sterilization unit by Trained Caretaker: 
Desludging of the main treatment into via gravity discharge into 

septic tank, ~30 minutes.
12-Months Interval Trained Technician: Replacing the activated carbon media, 

~120 minutes.
≥ 36-Months intervals Contractor: Desludging of the septic tank.
≥ 5-years intervals Trained Technician: Replacement of electrodes, ~120 minutes.
Recommended Parts on Site Level gauge.
Consumables 50 kg/year of activated carbon.

2 x UV lamps/year.
Electrodes



 
b-HRT  
(ECR)

 
b-HRT  
(UV)

OVERVIEW

Components Backend Only
Treatment Capacity 0.1 m3/d
Input Septic Effluent (1)

Nº of Users

Household (2) 5

Community (2) n/a

Public (3) n/a

Footprint Area 1.2 m2

ISO 30500
Effluent Conformity Yes
Certification Under Preparation

PRE-TREATMENT
Requires 1 Septic Tank (3 Chambers), available as optional.
Total Volume 0.5 m3

MEASURES  
(W:L:H)

Pre-Treatment ...
Backend 1.0 : 1.2 : 1.74 m

OPERATIONAL  
MODES

Closed Water Loop System Optional
Energy Recovery No
Nutrient Recovery No
Irrigation Water Recovery Optional

OPERATIONAL  
LIMITATIONS

Ambient Temperature -5 to 40ºC
Peak Time Usage 4 hours
Downtime ≤ 60 days
Max. Organic Load (COD) ≤ 0.3 kgBOD/d
Max. Organic Load (BOD) ≤ 1.2 kgCOD/d

CONTROL
System Control Automated from start-up to running.
Remote Monitoring Yes

POWER

Connection 220 V ±10% / 50~60 Hz
Solar Supply Optional
Outage System will pause and resume based on parameters  

when power returns. 
Or switch to solar power if applicable.

POWER  
CONSUMPTION

Normal Operation ∼ 2.5 kWh/d ∼ 1.2 kWh/d

Non-Usage Mode ∼ 0.4 kWh/d

TREATMENT  
PERFORMANCE

BOD Removal ≥ 95%

COD Removal ≥ 95%
TSS Removal ≥ 95%

TN Removal ≥ 70%
TP Removal ≥ 70%
E.Coli Removal ≥ 99.99%

RT Models Overview 5/6

(1) It refers to Blackwater and/or Greywater pre-treated by septic tank. (2) Assuming 20L/user/day. (3) Assuming 5L/user/day.

REINVENTED TOILET    ›    ECO-SAN SOLUTION    ›    YIXING ECO-SANITARY MANUFACTURE CO., LTD.



RT Models Overview 6/6

 
b-HRT  
(ECR)

 
b-HRT  
(UV)

INSTALLATION & 
COMMISSIONING

Duration 7 days with site preparation.
Structure ...

Above ground: backend unit.
Site Preparation Site clearance and construction of concrete foundation.

Excavation and installation of anaerobic settling tanks.
If applicable, connecting to electricity and water supply.

Scalable Yes, they are modular and pre-fabricated units 
which can be installed in parallel.

Movable Yes

Transportation / Placement Truck and crane are required.
Start Up Time 14 days
Start Up Requirements 0.5 m3 of non-potable water needs to be loaded  

into the treatment system.

300 g of salt needs to be added to the system,  
to reach a chloride ion concentration of 10mmol/L.

OPERATION &  
MAINTENANCE

Monthly Trained Household Member: Inspection and removal  
of sundries in the collection tank, ~ 15 minutes.

4-Months Interval Trained Technician: Inspection of the system, including 
pipelines, fans, pump valves, control cabinets, etc.,  

~ 30 minutes.
6 to 12-Months Interval Desludging of the main treatment into via gravity 

discharge into septic tank, ~ 15 minutes.
12-Months Interval Trained Household Member: Replacing  

the activated carbon media, ~ 30 minutes.
≥ 36-Months intervals Contractor: Desludging of the septic tank.
≥ 5-years intervals Trained Household Member: Replacement  

of electrodes, ~ 60 minutes.
Recommended Parts on Site Level gauge.
Consumables 5 kg/year of activated carbon.

Electrodes
2 x UV lamps/year.

REINVENTED TOILET    ›    ECO-SAN SOLUTION    ›    YIXING ECO-SANITARY MANUFACTURE CO., LTD.



 Process

The NEWgenerator™ (Nutrient, Energy, & Water) is a 
compact, modular, pre-fabricated, off-grid blackwater 
treatment solution. While providing an alternative to 
traditional sanitation, the system recovers pathogen-
free reusable water, nutrients, and energy.

University of South Florida 
NEWgenerator™

 Key Features

 Scale / Users

SUITABLE FOR
	✓ Community Scale
	✓ Public Scale
	✓ Wipers & Washers
	✓ Low Flush ≤ 3 L
	✓ High Flush > 3 L
	✓ Retrofitting

 Environmental Context

SUITABLE FOR
	✓ Water Scarce Areas 
	✓ Rocky Ground
	✓ Flood Prone Areas
	✓ High Groundwater Tables

 
AMBIENT TEMPERATURE RANGE
5 to 50ºC

 Statistics 
 
3 active Projects already use  
USF NEWgenerator™ serving  
686 Beneficiaries in  
1 Country, and counting.*
*Based on self-reported data provided by 
the relevant supplier(s) as of June 2024.

SAFE CLOSE LOOP  
WATER SYSTEM

IRRIGATION  
WATER RECOVERY 

 

ENERGY 
RECOVERY 

NUTRIENT  
RECOVERY 

SCALABLE
 

MOVABLE
 

REINVENTED TOILET

1	 Removal of large materials & debris 
via coarse screen.

2	 Mitigation of flow rate and load 
variations via equalization tank.

3	 Reduction of organic pollutants  
via anaerobic digestion.

4	 Removal of suspended solids & 
pathogens via membrane filtration.

5	 Removal and capture of nutrients 
such as ammonia and phosphate, 
achieved by ion exchange within the 
zeolite bed. Removal of remaining 
organic pollutants via adsorption  
by granular activated carbon.

6	 Elimination of remaining pathogens 
via electrochemical chlorination.

7	 Storage of treated water 
avaliable for the next flush.

Step is part  
of the solution.

Step is required and  
available as an option.

Step is not part  
of the solution.



 WEC Water Ltd. 
 
 
 
 

 

 
WEBSITE
wecprojects.com
EMAIL
info@wecprojects.com
PHONE
+(27) 11 745 5500

Commercial Offering

 Expected Effluent Quality	
This RT  
Solution

ISO 30500 Standards
   RUU*              UUU**

pH  7.5 ± 0.8 6 – 9
BOD –

COD 117.7 ± 90.8 
mg/L ≤ 150 mg/L ≤ 50 mg/L

TSS 10.3 ± 10.2 mg/L ≤ 30 mg/L ≤ 10 mg/L
TN 68.9 ± 90.1 mg/L
TP 41.1 ± 19.3 mg/L
E.Coli 0 CFU/L ≤ 100 CFU/L
MS2 Coliphage (Virus) – ≤ 10 PFU/L
Helminths 0 Eggs/L ≤ 1 Egg/L
Protozoa – ≤ 1 CFU/L

 Expected Removal Rates	
This RT  
Solution

ISO 30500 Standards
Minimum Load Reduction

BOD –
COD 94%
TSS 99%
TN 82% ≥ 70% Reduction
TP 36% ≥ 80% Reduction
E.Coli ≥ 99.5%

*RUU: Restricted Urban Uses;  **UUU: Unrestricted Urban Uses

NEWgenerator 
100

Backend Only
Blackwater, 
Greywater 
Optional
1 m3/d

™ NEWgenerator 
800

Backend Only
Blackwater, 
Greywater 
Optional
8 m3/d

™

 Application 
 
 
 

 

	􀆅 Multiple Households 
Groups of houses  
or other buildings. 
 
 
 
 
 
 
 
 

	􀆅 Public Toilets  
At recreational or 
religious sites, and 
transportation hubs. 
 
 
 
 

 
 
 

	􀆅 Community Toilets  
Refugee camps, 
slums or informal 
settlements. 
 
 
 
 
 

	􀆅 Public and  
private facilities 
Educational, 
healthcare, and 
institutional facilities. 
 
 
 
 
 
 
 

	􀆅 Multi-story Buildings 
Multipurpose facilities.

Scope



 Global Presence

HEADQUARTERS
Johannesburg, South Africa.
PRODUCTION COUNTRY
South Africa.
MARKET
Primarily SADC (Southern African Development Community): Eswatini (formerly 
Swaziland), Lesotho, Malawi, Mozambique, Namibia, South Africa, Tanzania, 
Zambia & Zimbabwe. Angola, Australia, Burkina Faso, Congo (Democratic 
Republic of the Congo), Congo (Republic of the Congo), Cote d’Ivoire (Ivory 
Coast), Eritrea, Gabon, Ghana, Guinea, Guinea-Bissau, Liberia, Mali, Nigeria, 
Oman, and Togo.

WEC Water Ltd.

 Company Profile

ESTABLISHED IN
2002
COMPANY SIZE
~ 50 employees
WEBSITE
wecprojects.com
EMAIL
info@wecprojects.com
PHONE
+(27) 11 745 5500

REINVENTED TOILET    ›   UNIVERSITY OF SOUTH FLORIDA NEWGENERATOR™

WEC Projects is a leading EPC (Engineering, 
Procurement, and Construction) contractor 
specializing in the provision of engineered solutions 
in the water and wastewater treatment industry. 
Based in Johannesburg, South Africa, WEC Projects 
is active throughout the African continent. 

The core focus areas include water treatment, 
sewage treatment, and renewable energies.  
The engineered solutions extend beyond 
conventional offerings to encompass innovation, 
including biogas-to-energy projects and sludge 
beneficiation solutions.



 Solution

University of South Florida 
NEWgenerator™
LICENSE OWNER

 Production LEAD TIME
8–10 weeks 
PRODUCTION CAPACITY
8 units per week

PROJECT DELIVERY METHOD
1.	 Built Operate & Transfer.

 

CUSTOMER SERVICES
1.	 Hotline 
2.	 Operator Training

 WEC Water Ltd. has successfully implemented 3 Projects, 
serving 686 Beneficiaries in 1 Country, and counting.* 
 

*Based on self-reported data provided by the supplier as of June 2024.

RT Commercial Offering

 Models  VCard
NEWgenerator 
100

Backend Only
Blackwater, 
Greywater 
Optional
1 m3/d

™ NEWgenerator 
800

Backend Only
Blackwater, 
Greywater 
Optional
8 m3/d

™



 Installation
FOOTPRINT AREA 
14.4 m2 

NEWgenerator™ 100

 Power Water

 Rocky Ground   Flood Prone Area   High Groundwater Tables  

 Water Scarce Areas

Up to 1 m3/d
SAVING POTENTIAL

~ 1.1 kWh/day 
CONSUMPTION

STRUCTURE
•	 Below ground: pre-treatment units.
•	 Above ground: backend unit.

DURATION 
~ 15 days, 
with site 
preparation.

REINVENTED TOILET    ›    UNIVERSITY OF SOUTH FLORIDA NEWGENERATOR™    ›    WEC WATER LTD.

  Pre-Treatment

 Scale / Users 

SUITABLE FOR

 Solar Power Supply

 Configuration

 
 

SOLUTION 
University of South Florida 
NEWgenerator™
COMPONENTS
Backend Only
INPUT
Blackwater, Greywater Optional
CAPACITY
1 m3/d
Nº OF USERS: 
COMMUNITY	 PUBLIC
50		  200

 Commercial

SUPPLIER
WEC Water Ltd.

PRODUCT LIFE
Up to 20 years. 

Coarse Screen & Buffer Tank
REQUIRED

	✓ Community
	✓ Public
	✓ Wipers

	✓ Washers
	✓ Low Flush ≤ 3 L
	✓ High Flush > 3 L

INITIAL WATER  
(NON-POTABLE) LOAD 
1 m3

PROJECT DELIVERY METHOD
1.	 Built Operate Transfer.

 

CUSTOMER SERVICES
1.	 Hotline 
2.	 Operator Training

WARRANTY
1 year: All parts.

  
O&M

Contractor
Technician
Caretaker
FREQUENCY D W 4-6M 6-12M ≥ 1Y 6-12Y

● Replace Parts

● Replace Parts

● Clean Parts;

● Regenerate Parts

● Inspection;

  Chlorine Refill

● Inspection;
  Desludging

  Cleaning

V–CARD SUPPLIER



 Installation
FOOTPRINT AREA 
55 m2 

NEWgenerator™ 800

 Power Water

 Rocky Ground   Flood Prone Area   High Groundwater Tables  

 Water Scarce Areas

Up to 8 m3/d
SAVING POTENTIAL

~ 8.8 kWh/day 
CONSUMPTION

STRUCTURE
•	 Below ground: pre-treatment units.
•	 Above ground: backend unit.

DURATION 
~ 15 days, 
with site 
preparation.

REINVENTED TOILET    ›    UNIVERSITY OF SOUTH FLORIDA NEWGENERATOR™    ›    WEC WATER LTD.

  Pre-Treatment

 Scale / Users 

SUITABLE FOR

 Solar Power Supply

 Configuration

 
 

SOLUTION 
University of South Florida 
NEWgenerator™
COMPONENTS
Backend Only
INPUT
Blackwater, Greywater Optional
CAPACITY
8 m3/d
Nº OF USERS: 
COMMUNITY	 PUBLIC
400		  1,600

 Commercial

SUPPLIER
WEC Water Ltd.

PRODUCT LIFE
Up to 20 years. 

Coarse Screen & Buffer Tank
REQUIRED

	✓ Community
	✓ Public
	✓ Wipers

	✓ Washers
	✓ Low Flush ≤ 3 L
	✓ High Flush > 3 L

INITIAL WATER  
(NON-POTABLE) LOAD 
8 m3
